ITEM 49132

1/10 SCALE R/C TRF414 CHASSIS KIT

TRF

1/10 B#IRC TRF414 > v—>F v b

VONE: 3

A TADOERICE+HEELTTFE V. BEF27, Zw—GEoFAMmCL
STHPBHISERL TS,

AENACEHGERTINCENRThOZIEREEL CBS, BRICHKST

EULERL., ERTSRIERKICHIEBLTTSI W,
WhTLEFMROVSBATOIERLELWT (RS W, BRPE_—ILeE
DIEANTOZERGERBRGRRFEZShET,

/N\ CAUTION

A Keep out of reach of small children. Children must not be allowed to suck any
part,or pull vinyl bag over the head.

*Read and follow the instructions supplied with paints and for cement, if used
{nat included in kit).

WWhen assembling this kit, tools including knives are used. Extra care should
be taken to prevent personal injury.

GEATITHENIICHEEYT S9)

®2F v L FOMtEY FFETF > 7 %)
®ETFHE—F—
OETRINYFU—(RD BT 1 FITyFU—)
QEITAY Y. RA—NL(ATLY 0T A )
@ETHMF 1

(A TIcELTE)

+RESAIIN—(KR). +KSA—(N, FTARYF, oy, Zwit—,
ST hFAT. EXIAZEBmmE U)LY, BRBSEA. ST,
FOMICE, PRAVORSHWENSEZ EEBHITT,

KA AT TICADSRIILHEAREREETLI(CRT. =H0RNn%E>D
PATFE W,

*ZOFy B OERBEZ LIFSSIC. EAILTHE
oBIcsTWwET, HYHPLOWEEILMILTAALA—XICH &
SILRBLAOMNSHMITTTE W,

{iTEMS REQUIRED}
@ 2 channel R/C unit w/ FET amplifier
@® Motor
@ Running battery (separate type Ni-Cd batteries)
® Wheels and tires (offset 10)
@ Body shell

{TOOLS REQUIRED)
+Screwdriver (large), +screwdriver (small), long nose pliers, tweezers, side
cutters, modeling knife, pin vise {(3mm drill bit), glass tape and instant ce-
ment are required. File and soft cloth will also assist in construction.

Read carefully and fully understand the instructions before com-
mencing assembly.

*This kit contains high precision parts which may require complex
assembly. Some modifications are required.

0300 © 2000 TAMIYA

RCC TRFA14 (§110%)



PARTS RS 7~k (]) x1

x
1
K3 ULk (5E) x1
Drive belt {short)
6244003 ! — r1 —~ 1\.
AFvh—xl L =
Sticker

5494034

PrFFHid4 7 x]
Antenna pipe

B0S5003
@ PARTS x1 ‘3 PARTS x1
0004127 0004128

6o
‘% 1
. G
Eoooouooooo ooooo |:'—--"“
2() '

DDDDDDD

A parTs x1 c@j
R (S | S

(

Q7P y— x1
Lower chassis
4004012




TA%E R—LF7WMaME  K—A7770z2 1 ()
gfﬁ'z?:g Ball differential parts bag ~ Ball diff grease . i

(§) gm0 —
f e | 653379 i
AMML > F(25mm) x1 [m (® i

Hex wrench (2.5mm) f’f" 26x6mmF ¢ » TAT V33— x3 - M—IF T T2 x10 A F7YaA el x]

1/ Cap screw (j Ball Y busts L' pift joint L
[ BA0164 5805642
: - N [ — ]
f:::;m pal %, 2x25mm#% vy 7R Y 2— x1 IN“

2805841 Consom (§) T7ATUZT ) 1

\&/ Diff spring U pan ot putley

E — \ S805641
l':(:::n./:gm . €)) o @ T77aA¥ bR

9B0S641 \g]m AL pt jont R

' ==y F727L—bk x2 sensesz
- Diff plate
4850757 x2
’|:| N O bearing E

+ZFL>F x1 @ U

B ik @620191}-&7')‘/#:1 40) 28> F7¥oxAYafvb x2 g3 IOYRIXIZANIIZY X | 32T7> oA 7—Y— x]
Ball thrust L LS ¥ G .
bearing mm Front one-way housing One-way pulley
UL~y FEBESE WEF—7 x1 Ny
S 1§ 3X6mmF ¥ ¥ 7272~ x6 e w10 O O o O O 0

Cap screw

Spacer

ApYTYFIAOYEYIELIIII R x] g N—MXEXIEZIIZHR) x]

m —] Rear nylon hinge pin mount c.-umh-q-mmn
x1OmmFr > TAT7Ya— x4 s
\ f x18mmEBEAR x2

l?':liybf-_fn‘{-:yﬂli‘/?'?‘/b x1 ﬂ-ﬂ(JtJJEJVQJI‘-(F} x1
9805650 Y 9 Cs'memopnmwﬂF

0()o

Cap screw

AFPUSTRA R x2
Sl - e T
IxBmmE ¥ ¥y TXI Y 1— x5 e H | -
53308

Screw

@ I T A~y EE—L x]
Bulkhead beam
3459057

—

olNe

FrF+HRAR x)

Antenna mourt
3455437

Ui aAv EL) x1 Ui oay ER) x1 ORI~y E(L) x] GD ZOx kILZ Ay E(R) x1
Rear bulkhead L Rear bulkhead R Front bulkhead L Front bulkhead R
MEO060 3453061 3454048 ;54049




AIN—F P E MRS
Spur gear pars bag

8

rﬁ\] 3mmA T )T EFY 13
Sl Grub screw
53347

[

.“1'7\; 3IxBmmF vy FAT U 1 — %2
WL Cap screw

]8\] 3x6mmF ¥ FAI Y a— x2
WA Cap screw

Y ]

\34\ o —v 7k xl

s Center shaft

©

\35\ 3mmT7 i — x2

Washer
50586

QD

\ tF—p 2T~ x]
J Cen‘tarsh”rf‘t collar

/3?-) g 71'/2\517(64F’ 35T) x1

Plnlon gear

|39 AIN— #1’)\7 x1

AT T\ TR
Steering parts bag

i

If-'l‘s\.l 3Ix10mmF vy T2 21— x2
SIMS Cap scrow

T

9BD5612
LI

Ay IXBMMF vy FAT Y 32— x1
\18/ Cap screw

LT

A

(4'3\-, 26x10mmE* v AT a1 — x
Rl Cap screw

[

"il_d\‘ 3x15mmAlM E X x3
R i Screw

i

\zm 3xBmmilE 2 x4

Screw
53308

iy

@5\ 3x10mm#%» v B> ER x1

e Tapping screw
50577

'-/46\'- 2.6x10mm#& v EFEA x1

b Tapping scraw
0575

/4'}- 3mmAw 2%k x2
S Lock nut
22200Mm

©

f'3_5\. 3mm7Tw iy — x2
el Washer
50586

[

"/_8.\." BxBEmmmi—ILAZ— x1
Bt Ball collar

s
MI}U\‘ RILY— x1 %?

AR,

Spur gear hub
3450064 e Spur gear holder
38|15T7 - x1 (ﬁ[}\]ET")“/'bI-f?’—U— x1 42\1.*{—#*!’(64P 120T) x1
il . . /
3545001 Pulley 3256078 One-way pulley Spur gear
gawsmmfnmfwhxs ﬁgﬁmm?UVZf—xﬁ ,ﬂ]7nsv—m19~xz
Ball nut Adjuster WU/ Servo stay
53365 044%226 52308
@ £ I ]
\-J G?Eﬁmmm?JVRF—/V7hx1
W1 S
|'4 , 850~7F US4 xd = Turnbuckle
saodo, - Albeadng 6 LY TRFPT A0 X
= - /’ Aluminum racing steering L
({()} (§5) 3X18BmMmMP I v X5~ v T b x2 oadﬁJ
= e Turnbuckle
50 6307 F U IRFUYT x2
0B05E46 Flange bearing “\ ':56, s

O]

\ Tx3Imm>F L= A ~N—H— x1

Spacer
930‘1{)51

H—R-1/T—
AT (&) x2
Servo saver spring {gold)

ST
"\Iﬂ 50473
H—Htrn—
27U ER) A
':52, 3x0.7mmAN—Y— x2 Servo saver spring (silver)

9805645 Spacer =

a vy 7 —iaskE
Shock tower parts bag
[ iy

E 3xldmmFr vy TAI U a— x4
. Cap screw

%

]ﬁ"} Ix10mMmFr vy FZX2Ua— x2

Cap screw
0805612 B

N

0 3x6mmF v FA 2 U a— x10
(]8) Cap screw

8l

/49\, 6x6.5mmik—JL7 v k x4
ot~

Ball rut

KB‘?;. SmmtOm—iLF v x4
s Ball connector
9805389

@]
{51\ Tx3mmPFPILE AN~ — x10

Spacer
IR05A51

\ L—2w A7 P FP—hi(R) x1
/ Aluminum racing steering R

i /Ew .
(@ O O ©

.f'ﬁ‘-l*\-.I AFFPI TV G—IFL—k x1
V14 Steering linkage plate
4314003

) ~ o

OC)

O™

oo O

/'_'\I
/_;r:uh/a wZEIT— x1

Front shock tower

UPguwoyo—xl
Rear shock tower

4




27— LERREE
Suspension arm parts bag

pey

- —JLINT x4
IGG Wheel hub
9404205

ﬁ? QL F{X) x4
—/ O nng ({large)
—=]

(R B x4

\E-B) Pin

9404205

I/ﬁ'g\ IxXN2mmF v TAL U a— x2
W Cap screw

IX10mMmMF v ATV a— x2
Cap screw

a6
DBO5612
pmy

\441 3x15mmAIE 2 x2
Screw

v

f?g\, 3x16mmill ¥ » K 2 x4
[\_/’ Tapping screw

T
1\2mmEU 4 %16

2mm E-ring
‘.UWFSS

0

4_8\' Ex6mmi—ILh S — xb6
hui Ball collar

'\?Z\I S5mmb OmR—JL x4

Ball connector
53284

.-’5_3“. emmFP Iy L5 — xB
o/ Adjuster
0445226

?—“\I 1150~xF Ui %8
Ball bearing
53008

O |

rsz\l 3x0.7mm A ~~—t— x6
il Spacer
DBO5645

%

FIIINT FE %2
Flanged tube S

1

75\ ZT IR TL k2
Flanged tube L
9805653

{ ?4,

) 3x23IMmMP I v AT — ¥ T k x2
Rt g Turnbuckle

{"5"'5\ 3x1BmmFP Iy AF— v 7k x2
R Turnbuckle

(D
3x12mmiRO—E X x4
Grub screw

[:2?),-

DBO5572

i

Izg 3x48.5mmisv 7 b x4
A Shaft

o

3x30mmis v 7 b x2
Shaft

If'B]\ 3x253mmis v 7 b 12
. Shaft

)

mmmnlm

73 A= X—HiL vy 7 - x4
U/ Universal shaft
9805654

& I—BESREE RS F—A I x]
D il
Damper parts bag 53%?5'):3 o . ‘
85\ EAk>Ov K x4
Plston rod |
W U Y — x4
WP ATV TS TP L)k X2
7 @ oo 988E5 J(;gllnder / Shock spring (medium)
PEmesyre @I
sasgazmm et Sl '\8_6 Pistan
7795003
/32 avykEHrF x4 faﬂ-?—?[l‘/lf\'—ﬂf—- x4 'rBT ZA-riLi =)L x4 ./Bg“\ awP ATV F)R x2 g]\ /au-?x?')/df(‘/? R} x2
Flod guide WY Damper spacer O|I seal = Shock spring {hard) g L Shock spring {soft)
779500 9949131 9805491 9805655 9805655 |
I I —ER SR CT""J-Z-"-OI?’)”JZ x1
Bumper parls bag 87’{‘?23259
=S gbtjrfJﬁm 11— x4
: ‘_\\““\xx W& setting dish wheel

< i

,94 FurtFrv 7 xl
/ Antenna cap

(e

|45 Ax10mmy TR x4
L Tapping screw

e

50577

’9‘3\ L I It— x]
2 Urethane bumper 95\ Ax10mmM#% v ¥R x3
6274006 5?)5?‘8 Tapping screw

34564053

|§B Amm7Z>yVOy o+ v bk x4

Flange lock nut
53024 ge

~—

[/gj-\] AFw TN x10
L Bnap pin (smally
50197




o

— @

) 3x10mm

MAR—ITZ7 ORI 3
Attaching ball differential

{R—NT7}

{Ball differential}

ATF7HRSBVWESICRARLELS

MAHIFTET, R=IT7

FAssemble ball differential noting movement. Ball differential _
T

)

e

|2 UL - ()
Drive belt {short)

—)

N 2 - o

'\.2_/' HAFRVARCER [\1?;: AxBmm
2x25mm E F Screw in carefully. et KSA I~ (E)
Drive bett {long)

620

AT
Ona-way differential
i

(6

3x‘l_0mm

(o1 T7}
{One-way differential}

0—

Ay
I\:l_;'l e |

2.6x6mm ™. '_"“'- 4

—l]-

= v
3xBmm A / O7se—
'\1_9_) /’/ Lower chassis
3x18mm
I(’-h\
)
3x8mm




AFFIT I R—DHB{Fi
Attaching steering arm

* I D A T— I — L REHEFEFBDETOTERLTMOAFTFA L,

*Note @i one-way pulley rotation direction.

QTFUSITANT B 4] axsmn
{Steering arm} i

fdg\‘ 6x6mm _ .
(\54: LY () '\._/ I_'_ ' 3x6mm

3x38mm 5 —
' Fyi—oe—
g Upper chassis

®3) \

smm

o

%)

\\. —
"0y 18T
e kT 1E b SE S i

Jrhote rotation direction.

BABMM ™ 7
- g
#

ARFPUTIAIN—

/ \4‘& Steering arm
63 @
Bmm

®

64P-120T

*ETHE—F—(FVYRICEDLETRAN—XV, EZAVEVTERDFTTFE WL,
Fyv hABOAN—XFV, LA FVPid64EyFE VTS,

#se suitable spur gear and pinion gear for motor {gear ratio).

Spur gear and pinion gear included in kit are 64 pitch gears.

¥y Gear ratio

= S teeth x 32
%y Mgy DT VHM X 32 : Gear (included in kit) oot X =
7.31:1 oA riE# x5 7a1-1 Pinion gear teeth x15




3y oI I—OWD T
Attaching shock tower

©

{Uyavosy—}

{Rear shock tower)

@3__4Q@£?

5mm (&
P

3x10mm

Ta3mm

3x10mm

Uy i—
Rear shock tower

) [

s

3mm

64P-35T

AFFUSTE—HR

Steering servo

o e \
0~

(51} 7xamm

6.
5mm Py

® (&)

3x14mm 7x3mm

T E—5— (R

AF P I —R(5E)
Steering serva (not included)
o

— l353, 3mm

~E,
— jﬁ\l 3x10mm

353 f"f (*’ @@ ”’)’j@‘x =0

(AFFYUTH—R}

{Steering servo}

\4_9I 6x6.5mm

(18} 3x6mm

16
axiomm  Q1,Q3

3amm
|‘|/

(56) /

&

(ZOYhkyayoso—) A Qs
L0 314
{Front shock tower} \B—z"l A
T 1
'\49) ﬁ. e :g /\2.6x10mm
6x6.5mm mw"‘(q (1) 7x3mm s
"/B-Z' i N ~_ 0 /“— I'\4_5/ 3x10mm
0. 3 ) =
3x14mm \_\ . @ A 145/' 2.6x10mm
rl
‘H‘H“-.
%‘%‘W <) 50 @3-
Moter {not included) ™~ / ¢ OO R~
Cor 3
0 o % 5|:|1Jm
& {USS (18
ffm. kS m\ 3\>i6/mm
N
/ 8 )
{ 1) S
3xBmm 7x3mm

ZOr b avayI—
Front shock tower




U F—LOED
Attaching rear arms
E2 =m0 E1

LUy FIN—) {ERY YT F7—L0)
{Rear damper} {Right rear arm} { 48\ 6x6mm IO
*2MHED 9 B Plaitk "91»
HrMake 2. an < > . /5_3
i News L — == et
{6;}\. : _-;_____-——-ER\ 6mm *EEWEMICHES L SKKERMV PP —LEHRAIITT, XD
f88 S e N HPFTFEL,
RU% — ' 6 * 7 — LRI RVBHNEC 2 TWEOT 1 5mmEOR
| B D=, 3x23mms —Jb. 71 3xT2mmAO—E ZQORURABICIEEBLTFa L,
g 58/ 4 * Assemble left rear amrm symmetrically for right and left, then attach
Vo i g to the chassis. B
X B RSy J Tightening (77} ball connector and (7 grub screw requires strength.
- / '-\?D,-' Screw in carefully.
|B_?‘| ‘ |\ﬁﬁ}. /3 3x16mm
I:?]:I Ty - ,,,/'/
2mm - P
AR T U i— a0
B i L?Z’ 5mm I\Z]/' Rear damper /\ 2|
e o ARIC R D e 2mm £
86/ *Note direction. D2 %

UV F—4
_ Left rear arm
88—
Ara e ——
Rear damper
V8

= DR S LN

Right rear arm

V7
FuFooFIUR
Grease

V3

V5—+




70O b F—LOID 4
Attaching front arms

5/

{ZO> k& ii—)
{Front damper}

A*2BIEDET
HrMake 2,

k= ! 4 .-/.--”’ 'l,\sjjj
S —®
== __———‘_"(EB)
V2

L
v L)
| @
V3 =
b
V5=

{(BRl7O> 7P—5L)
{Right front arm})

(7}

()
N

._,\‘I
;4

(66

Imm

MhN—F
Hard
ETFAF L
Medium
Y7k

Soft

%@/

@ @ a)

o) 53

3x16mm 6mm
\\\
LTy
Oy

W)

%)

i
s

1150 2mm

55

BT
13 emm
.'3x18|:|1m \53}
@_ ‘ﬁ"

@)

3x25.3mm '
{16)
3x10mm
/

@

3x15mm

f’_'\ _--_-_--------_
I\{I_B/'
&x6mm

ﬁ -fﬁ:g:' 3x12mm
Rl zmF2

left

7O MF—4A

Right front am

HEERBICADESICERZ7OY P — L% BHITT,
WO TFEWn, -

* 7 — AR F VBB B> TWBOT I 5mmE A
— . 'j_’i} 3x12mmARO—EADRUCRAAICIIFELTTFEWL,
FAssemble left front arm symmetrically for right and left, then attach
to the chassis._

“* Tightening {77! ball connector and {72)grub screw requires strength.
Screw in carefully. )

EMZOY hF—L4
Lef front arm

ZAx kS x—
Front damper

FuFOxFIVA
Grease

O kS I—
Front damper

10




Altaching body mount * Position {§7) snap pins according to the body used.

0 2o hOmMD{did ARFricSbETHRAF v IO A EEERS T TSIV, O ﬁ\

-

= =

ﬁ/ FuFFIAT

Antenna pipe

/!
{5009009?0\79950

GGC}OUUOQOUOOG;‘O
i,

\\‘J
Ay

b
o
is]
s
o
o
@l
I
FET 7 = 7 (BlFg) g
FET amplifier {not included} b~
i}
is]
o
o
o]
(et Y
|l

i
FTR/NAYFU—(HIF-IRD Y1)
KT SZATF—7HETCLU D EEDFHIFTTEN,
Running battery (separate type / not included)
*Hold using glass tape.

.
©

vy

Zi{EH (5
Receiver (not included)

N
=y

/C

K\

A SRR (BUSE). FETZ > 7 (RIS HME T — 7 TS IC S e SHAWESICERBL TR TTE WL,
YrAttach receiver {not included) and FET amplifier {nol included) using double sided tape. Make sure them clear moving parts.

11




*BERARICRCOD—FHFBETT.
RIBFERELGSDHIBHICOKSE, EFF, BE
BE, BEFESEZON—FIKEBALTTFE W,

TRF.4

1/10 BEIRC TRF414 v v—2%w

BMREZLED, ZhULERE, FOXFyh—
BMSREF 7Y —Y—EIROE | ;
WETSHEXWERET, YHF | r_
TE—H—FRCERESEXTEE

i, COoOh—FDBRERREOT
I BREEFRSWBEEL. T8
NEE(100BLTFRYFA) &—8 .
KHEBHLABTIW, Kk, o%E
Y S P h— R PEEESSoF
BWreREET, :

BOLCEXTas] |
RO \—“J ¥

Cit—w

DIT—V (1&g FSw )

Eit—w

FIT—" ertanmniaaniannranrerrsannnns terreres-B500
f\JbFﬁF‘(F7-{7'\JbFﬁ &)

IE_EE ..............................

2wy 24w b, 2x25mEw y AL W a—,
FZAFTULY, GROATARAF N il arranenen 500A
FTTL— b (2E) e -+-+300M
AR AYa Ay~ (2(8) - +-+-580M
PRV PO Y A INT B L L b 21008
b et - o AR W B L - D EETERRTESE EEERRESEEEES 5201
BRT T T A T reremrrnr e 1.100M
32T F T T — U neanes 1,300M
FAT AL Rrsrrarsssrcransriaserana ] 500/
AT FUSFTI =T L — s sraneanan 420/
3x10mmF vy FAZ Y a—(5F]--reemeraaiana 230M
GnmP ¢ A5 — (MBS L) e sreese-220M0
3Oy 7 b () avreer s 90/
7x3mmE ~A—+ — (10f8) - - -300M
3x0.7mmA~—H— (106) - - -280M™
6307 T URFUL T (M) -vrmmreeraneianns 700M

ZOY RIULT Ay BLeserasesnenniin «++0e-2 00OM
FRMRIULTAY EResraessesiaasrerienes 2 000
L A T T g e TR T
UPIULDT Ay RRe e
Sx2mmA~~—+t—(10/@)--

AFPYUTHRRA I (2M) - -veee

A T e O I
ZOvkFrOy-h—mRr eIy v 22 ~F-1400M
YrFrsrox-H—mrkerILrIo R+ 15008
ForF A lerrerrastnrtsransctnsanrransansans 290[@
Z0vbkiayasyT—-

Smmt O — I - (A1)
1T T U oA F U rmninneen

RSC—F T (BAP-T20T)sevenreesss
A=A —serraraaianiinanaans

P R P T

= T B P T S00M
E=A ¥ (64P-35T) . --G00MA
IZIR—HIL o TR (2&) ererrraeecisniee 2 B00M
A —INT OU T B (5 A} v-ree -0+ 1,500
TSI TS LB 2 e erreaneranenns 3000
Bx1ZMARO— R (2F) v recnracerraseniaen 1800

awPATULIY IR EFTPLN—F(H 23] --600A

F IS Y S — (2B e e 1,300/

BRI Ay R (2B cerrrseernrssiinieian 150
A M S (R v e s e s e 1708
Ll P e T T R e e 4508
BYTFA T FrwaRa—JL{4®) e 3,500H
FLrTFICA F(300m) reeserecenncens b L <+ 270M

RFwA—-ee
BeAE - -

COMIC L EEPEROLHOSP OPS—YART T
WET., BE< OWUWERR, FhRUgFII—Y—t
ATHERWROS TS, ® o
Q=Y == 7 U & B(SP. 473} - - TOOH- 1601
Vit—" x2(0OP. 334)-.- [EETEE 400M- 160M
ETE T — 7 (SP. 171} reeerras -++-+300M- 120M
AFw TE KR x10.40v x5(SP. 197)----200H- 90M
2.6x10m% v 2 x5(SP. 575)--- 1008 80/
3x10m# w24 PR x10(5P. 577)---100M: 80M
3x10m %y « 4 2 x10(SP. 578)--100- 80M
3mm 7y tr— x15(SP. 586) - -ex-ennen 100/ 80/
2mEY > x15(SP. 5B8) +rreruevstanns 100M- BOM
11603/ —— NP YU 2 x4(OP. 8)-1,200M9 120/
47N ET 5w Y0P Fy + x10(0P. 24)--650M- 120
B505 /18— 33— L F Y w4 x4(0OP. 30)-1,600M- 120/
M—ILFT 2 YUZ(OP. 42):+++++2-++:+--400M- 160
15105 /81— — L7 U x2(0OF. 126)-1,200F1- 120M
F N—1853(OP. 280) »++---- srasees 4,500M-270A
Smn 7 JL = EOH—)b x10(0P. 284}--:-- 600M- 90M

—HRAF—. 3xBmlll & 2 & 240 {OP. 308) - - 650/ - 120[
3x3mmA S UL B x10(0P. 347)--300M- 80M
AFPULSP—LL.R(OP, 365)----- 2.800M- 160H
3nmF ZH— L x20{0P, 379)+-rrvroeras 600F- 90H
EA R Oy KA K&A4AM (AO. 5003)--550M- 90
Y t— A~ — R0 /£ 4 (AC. 5006) - - 300f3- 908
EUFTFUTUR(BTOZ2) rerrvrennnnenn 300/M- 1608

{(EEIKDWT) BEEAMARTEIRTWSERE. EEHE
E&ETT. BT 2 EH ECEORS. BHMLLGES
(1 @) K TRBTY. BROEHA 5000 EHAD
s, EREY—EI gD ET,

{(BEESOCHAR) B OBERICEIEELLE
MOEEMICCOA—FEREICITEMBS., 20—/,
HRE, #BH%. BRELTISRATIV. RAAEFRM

ERBESStREREVWLE, OEHS-00810-9-1118,

AES - AEENTEEAM TSIV,

{ZEVH—F) FEVPHA—FEHEINETEHROA
FHRMETT, BLCR, PIF—H—EIATHEMES
bE{EEN,

ITEM 49132

T

For Japanese use only !

w () -

I&a

*J*— v ORI T R L 2 B WEHEH D E T,

Eee e
300 ‘ PELBERI-7 T422-8610

CUSTOMER SERVICE CARD

When purchasing Tamiya replacement parts, please
take or send this form te your local Tamiya dealer
so that the parts required can be correctly identi-
fied and supplied. Please note that specifications,
availability and price are subject to change without
notice.

PARTS CODE

4004012 Lower Chassis
4004013  Upper Chassis
0449053 A Pars (A1-A4)

0004125 G Parts (C1)

9004087 D Parts (D1 & D2) (Black, 2 pes.)
0004127 E Parts (E1 & E2)

0004128  F Parts (F1 & F2)

50473 Hi-Torgue Servo Saver
Q Parts {Q1-Q6) x1 Servo Saver Spring (Gole) (No.56) x 2
Serva Saver Spring (Siter} No.5Tj=1
53334 *1 Low Friction Damper V Parts (V1-V11) (2 pes.)
6244003 Drive Belt Bag (Long & Short)
9404203  Tool Bag {Box Wrench, Hex Wrench x3)
9805641  Diff. Spring Bag
2x26mm Cap Screw (No.2jx1 2mm Lock Nut (No.3)x1
620 Ball Thrusl Bearing No.5jx1  Diff. Spring (No.B)  x1
53030 850 Sealed Ball Bearing {No.4 x4)
53379 3mm Lightweight Diff. Ball Set (No.6 x20)

9444164  Ball Diff. Bushing (No.7 x11)
9805643  Diff. Plate {No.9 x2)

9805644  Front One-Way Joint (No.10 x2)
9805642  Diff. Joint L & R (No.11 & No.12}
3459079  Front One-Way Housing (No.13)
3549002 32T Ball Diff, Pullsy (No.14)
3549002 32T One-Way Pulley (No.15)
89805612  3x10mm Cap Screw (No.16 x5)

53308 Aluminum Servo Stay
(No.20 & No.58, 2 pcs. each...etc.)

9805648 5x2mm Spacer (No.21 x10}

9805649  Steering Post {(No.22 x2)

3459057 Bulkhead Beam (No.23)

89805647  Hear Nylon & Carbon Hinge Pin Mount
{No.24 & No.26)

9805650  Front Nylon & Carbon Hinge Pin Mount

{No.25 & No.27)
3455437  Antenna Mount (No.28)
3459060 Rear Bulkhead L (No.29)

3459061 Rear Bulkhead R (No.30)
3454048  Front Bulkhead L (No.31)
3454048  Front Bulkhead R (No.32)

53347 3x3mm Spring Set Screw (No.33 x10)

9805652 Center Shaft & Center Shaft Collar
(No.34 8 No.36)

50586 3mm Washer (No.35)

3519001  Pinion Gear {B4P-35T) (No.37)
3549001 15T Pulley (No.38)

3459064  Spur Gear Hub (No.39)
3459078 15T One-Way Pulley (No.40)}
4304023  Spur Gear Holder (No.41}
3549004  Spur Gear (64P-120T) {No.42)

50577 3x10mm Tapping Screw (No.45 x10)
50575 2.6x10mm Tapping Screw (No.46 x5)

2220001 3mm Lock Nut (No.47 x1}
9805646 630 Flange Bearing {No.50 x2)
9805651  7x3mm Spacer [No.51 x10}

9805645  3x0.7mm Spacer (No.52 x10)
0445226  Gmm Adjuster (No.53 x4, Gray)

53365 TG10 Alurmninum Racing Steering Set
(No.59 & No.6O...elc.)
4314003 Steering Linkage Plate {(No.61)
9805389 5mm Ball Connector Nut & Ball Connector
{No.63 x4...etc.)
4319003  Front Shock Tower (No.64)
4319005 Rear Shock Tower (No.65)
9404205 Wheel Hub Bag
Wheel Hub (No.66) x4 O-ring (Large) (No.67)x4
Fin (No.68) xd
50588 2mm E-ring (No.71 x15)
53284 Smm Aluminum Ball Connector (No.72 x10)
53008 1150 Sealed Ball Bearing (No.73 x4)
9805653 Flanged Tube S & L
(No.74 & No.75, 2 pcs. each.)
9805572 3x12mm, 15mm Screw (No.77 x2...etc.)
9805654 *1 Universal Shaft (No.78 x2)

77950023  Fluonne Resin Piston Set
(N0.82 & No.86, 4 pes. each)
9949131  Fluorine Resin Spacer Set

(No.83 & No.84, 4 pes. each}
9805504 *1 Piston Rod (No.86 x2)
9805491 *1 Oil Seal (No.B7 x2)
9805545 *1 Cylinder (No.B8 x2)
9805655 Shock Spring Bag (No.88-91, 2 pcs. each)
3454063  Setting Dish Wheel (No.92 x4)
6274006 Urethane Bumper (No.93)
50678 31 0mm Countersunk Tapping Screw
(No.95 x10)
53024 4mm Aluminum Flange Lock Nul (No.96 x10)
50197 Snap Pin Set {No.97 x5, Large x10)
50171 Heat Resistant Double-Sided Tape
53042 Ball Diff. Grease
53126 1510 Sealed Ball Bearing (2 pcs.)
8y022 Molybdenum Grease
6095003 Antenna Pipe (30cm)

9494034  Sticker
1054181 Instructions
"1 Requires 2 sets for one car.

TAMIYA SPARE PARTS & HOP-UP OPTIONS
Tamiya offers Spare Parts & Hop-Up Options for
improved performance at the track. Visit your local
Tamiya dealer for assistance. Please note that
specifications, availability and price are subject to
change without notice.

Item No.

50585 Nylon Band w/ Metal Hook {10 pcs.)

53018 3x10mm Titanium Countersunk Tapping Screw (10 pes.)
53019 3x18mm Titanium Countersunk Head Screw (10 pes.)
53020 3x8mm Titanium Countersunk Head Screw (10 pcs.)
53022 3mm Aluminum Lock Nut (10 pcs.)

53025 Silicone Damper Qil Soft Set (#200, #300)
53026 Silicone Damper Qil Medium Set (#400, #500)
53027 Silicone Damper Gil Hard Set (#6500, #700)
53029 1150 Sealed Ball Bearing (2 pcs.)

53085 3x10mm Titanium Tapping Screw (10 pcs.)
53132 R/C Fluorescent Color Antenna Pipe (4 pcs.)
5315% 4mm Anodized Aluminum Flange Lock Nuts (Blue)
53160 4mm Anodized Aluminum Flange Lock Nuts (Red)
53161 4mm Anodized Aluminum Flange Lock Nuts (Gold)
53162 4mm Anodized Aluminum Flange Lock Nuts (Black)
53263 Dyna-Run Super Touring Motor

53272 Dyna-Run Racing Stock Motor

53280 TAD3 Super Low Friction Damper Set

12

PRINTED IN JAPAN




